
Sweeping Machine

EN	 SPARE PARTS CATALOGUE
FR	 CATALOGUE DE PIECES DETACHEES
ES	 CATALOGO PIEZAS DE REPUESTO

ORIGINAL INSTRUCTIONS DOC. 10131445 - Ver. AA - 2023-10





Pg. 3

SUMMARY...........................................................................................................................................................................................3
GROUP MAIN BRUSH........................................................................................................................................................................4
GROUP RIGHT SIDE BRUSH.............................................................................................................................................................8
BODYWORK ASSEMBLY.................................................................................................................................................................10
STEERING SYSTEM GROUP...........................................................................................................................................................12

STEERING WHEEL ASSEMBLY....................................................................................................................................................16
FRONT WHEEL PREASSEMBLY...................................................................................................................................................18

TRACTION MOTOR GROUP (VER. B).............................................................................................................................................20
GROUP OF WASTE COLLECTION BOX.........................................................................................................................................22
BODY GROUP (VER. RAL7016 + RAL5012)...................................................................................................................................24
FLAP CONTROL ASSEMBLY...........................................................................................................................................................28
FILTER PANEL ASSEMBLY..............................................................................................................................................................30
SUCTION MOTOR ASSEMBLY.........................................................................................................................................................32
ELECTRIC COMPONENTS ASSEMBLY (VER. B RAL7016)..........................................................................................................34
FLASH GROUP.................................................................................................................................................................................36

SUMMARY

SOMMAIRE..........................................................................................................................................................................................3
GROUPE BROSSE PRINCIPALE.......................................................................................................................................................4
GROUPE BROSSE A DROITE SIDE..................................................................................................................................................8
GROUPE DE CARROSERIE.............................................................................................................................................................10
GROUPE DE PILOTAGE...................................................................................................................................................................12

ENSEMBLE VOLANT.....................................................................................................................................................................16
PRÉMONTAGE DE ROUE AVANT.................................................................................................................................................18

GROUPE DE MOTEUR DE TRACTION (VER. B)............................................................................................................................20
GROUPE DE BOÎTE DE COLLECTE DES DÉCHETS.....................................................................................................................22
GROUPE DU CORPS (VER. RAL7016 + RAL5012)........................................................................................................................24
GROUPE COMMANDE DES FLAP...................................................................................................................................................28
GROUPE PANNEAU FILTRE............................................................................................................................................................30
GROUPE MOTEUR DASPIRATION..................................................................................................................................................32
GROUPE COMPOSANTS ELECTRIQUES (VER. B RAL7016).......................................................................................................34
GROUPE FLASH...............................................................................................................................................................................36

SOMMAIRE

ÍNDICE.................................................................................................................................................................................................3
GRUPO DEL CEPILLO........................................................................................................................................................................4
GRUPO DE CEPILLO LATERAL DERECHO.....................................................................................................................................8
GRUPO CARROCERÍA.....................................................................................................................................................................10
GRUPO DIRECTIVO..........................................................................................................................................................................12

MONTAJE EL VOLANTE................................................................................................................................................................16
PREMONTAJE DE LA RUEDA DELANTERA.................................................................................................................................18

GRUPO TRACCIÓN MOTOR (VER. B).............................................................................................................................................20
GRUPO DE CAJA DE RECOGIDA DE RESIDUOS..........................................................................................................................22
CUERPO DE GRUPO (VER. RAL7016 + RAL5012)........................................................................................................................24
GRUPO MANDO FLAP.....................................................................................................................................................................28
GRUPO FILTRO PANEL....................................................................................................................................................................30
GRUPO MOTOR SUCCION..............................................................................................................................................................32
GRUPO COMPONENTES ELÉCTRICOS (VER. B RAL7016).........................................................................................................34
GRUPO DE FLASH...........................................................................................................................................................................36

ÍNDICE



Pg. 4

10043415-AB

01CR-01 GROUP MAIN BRUSH
GROUPE BROSSE PRINCIPALE
GRUPO DEL CEPILLO

411947
2

437879
1

408718
1

437885
1

409235
2 411951

2

409090
1

436263
1

408058
3

408403
1

408903
1

437887
1

437886
1

408670
2

409181
4

409179
1

410275
1

418311
1

409150
5 409819

1

437889
1

409046
1

438131
1

409181
4

408674
2

409175
3

436411
1

436413
2

437891
1

437892
1

437893
1

409154
4

415759
4

223681
1

437901
1

408635
1

415941
1

409144
1

443832
1

443831
1

408352
1

408432
2 415476

1
408432

2

437900
1

408670
2

409181
4

400167
1

437890
1

408058
3

437897
1

412133
1

437898
1

416158
1

437899
1

425828
1



Pg. 5

10043415-AB

01CR-01 GROUP MAIN BRUSH
GROUPE BROSSE PRINCIPALE
GRUPO DEL CEPILLO

417989
8

407651
8

437883
2

437881
1 437902

1
438621

1

417989
8

407651
8

437883
2

437882
1

411983
3

437884
1

408616
4

437880
1

204276
1

409080
4

409150
5



Pg. 6

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   204276 1 PREMIGOMMA FLAP POST. RAL 7016 DUSTER M BLADE
↓   223687 1 PREM. MOTORID. SPAZZOLA 380W 16A FSR GEARED MOTOR + CONNECTOR
↑   223681 1 GUAINA TERMORESTRINGENTE d=6,4 L=120 SHEATH
↑   408635 1 VITE M4X25 TE UNI 5739 ZINC SCREW M4X25 TE UNI 5739 ZINC
↑   409144 1 ROSETTA 4,3x12x1,5 UNI 6593 ZINC WASHER
↑   415941 1 RONDELLA D7,6 UNI1751 ZINC WASHER D7,6 UNI1751 ZINC
↑   436411 1 CONNETTORE MOLEX MX150L FEM. 19433-0013 CONNECTOR MOLEX MX150L 19433-0013
↑   436413 2 TERMINAL MOLEX MX150L MAS. 19431-0001 PIN MOLEX MX150L 19431-0001
↑   437901 1 MOTORIDUTTORE SPAZZOLA - 380W 16A 550RPM GEARED MOTOR
↑   443831 1 DISTANZIALE D=29,5 d=15,1 S=3 LINGUETTA SPACER
↑   443832 1 ATTACCO PENTAGONO MOTORE MMG 2016 BS COUPLING
   400167 1 RONDELLA 8,2x32x4 WASHER
   407651 8 VITE M5X25 TE UNI 5739 DIN 933 (8.8)ZINC SCREW
   408058 3 BOCCOLA LAMEL. Ø18 x ø16 x H12 COLL. Ø24 BUSHING
   408352 1 SEEGER E 17 UNI 7435 SEEGER RING
   408403 1 CHIAVETTA 5x5x18 UNI 6604 KEY
   408432 2 CUSCINETTO 6003 2RS 17x35x10 BEARING 6003 2RS 17x35x10
   408616 4 VITE M5x20 TTQST UNI 5732 ZINC SCREW
   408670 2 VITE M8x20 UNI 5739 ZINC SCREW M8x20 UNI 5739 ZINC
   408674 2 VITE M8x25 UNI 5739 ZINC SCREW M8x25 UNI 5739 ZINC
   408718 1 VITE M10X70 TE UNI 5739 ZINC SCREW
   408903 1 GRANO M6X10 UNI 5929 ZINC DOWEL M6X10 UNI 5929 ZINC
   409046 1 DADO M8x6,5 UNI 5588 ZINC NUT M8x6,5 UNI 5588 ZINC
   409080 4 DADO M5x7 AUTOBL. UNI 7473 ZINC NYLOCK M5x7 UNI 7473 ZINC
   409090 1 DADO M10 UNI 7474 ZINC LOCK NUT M10 UNI 7474 ZINC
   409150 5 ROSETTA 5X11X1 UNI 6592 ZINC WASHER M5 UNI 6592 ZINC
   409154 4 RONDELLA M5 UNI 1751 ZINC WASHER M5 UNI 1751 ZINC
   409175 3 RONDELLA D17 UNI 6592 ZINC. WASHER D17 UNI 6592 ZINC.
   409179 1 RONDELLA D24 UNI 6593 ZINC WASHER D24 UNI 6593 ZINC
   409181 4 ROSETTA GROWER 8x13x2,2 ZINC LOCK WASHER
   409235 2 SPESSORE RAM 10x16x0,5 DIN 988 ZINC SHIM
   409819 1 BASETTA TC 142  PER FASCETTE SUPPORT TC 142
   410275 1 FASCETTA PLASTICA 3,6x140 BIANCA CLAMP
   411947 2 GIUNTO CATENA DA 3/8 JOINT CHAIN
   411951 2 CUSCINETTO A SFERE 6200-2RS1 BEARING
   411983 3 GALLETTO MASCHIO M6x15 WING NUT
   412133 1 VITE M8x30 TTQST UNI 5732 ZINC SCREW
   415476 1 ATTACCO SX SPAZZOLA CENTRALE CS60II COUPLING
   415759 4 VITE M5x35 TCEI UNI 5931 SCREW
   416158 1 POMELLO D=45 M8 FEMMINA KNOB

10043415-AB

01CR-01 GROUP MAIN BRUSH



Pg. 7

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   417989 8 RONDELLA 5.5x20x1.5 ZNT DIN 9021 WASHER
   418311 1 VITE M5x10 TCTC UNI 7687 (4.8) ZINC. SCREW
   425828 1 VITE M8x20 TBEI ISO 7380 A2 SCREW
   436263 1 CATENA A RULLI ISO 06B - 3/8" - 15 PASSI CHAIN
   437879 1 FUNE SOLLEVAMENTO SPAZZOLA CENTRALE FSR CABLE
   437880 1 GOMMA POSTERIORE FSR REAR RUBBER
   437881 1 GOMMA DX PARATIA LATERALE FSR SIDE RUBBER
   437882 1 GOMMA SX PARATIA LATERALE FSR SIDE RUBBER
   437883 2 PREMIGOMMA LATERALE FSR BLADE
   437884 1 CARTER SX SPAZZOLA CENTRALE FSR SUPPORT
   437885 1 DISTANZIALE D=40 d=10,5 S=30 NYLON SPACER
   437886 1 ALBERO SOLL. SPAZZOLA CENTRALE FSR SHAFT
   437887 1 LEVA SOLL. SPAZZOLA CENTRALE FSR SUPPORT
   437889 1 STAFFA DX SOLLEVAMENTO SPAZZ. CENTR. FSR SUPPORT
   437890 1 STAFFA SX SOLLEVAMENTO SPAZZ. CENTR. FSR SUPPORT
   437891 1 SUPPORTO CUSCINETTO MOTORE SPAZZOLA FSR SUPPORT
   437892 1 CUSCINETTO SKF 6011-2RS1 55x90x18 BEARING
   437893 1 ANELLO ELASTICO D=55 UNI 7435 STOP RING
   437897 1 DISTANZIALE D=30 d=16,1 S=6 PA66 SPACER
   437898 1 STAFFA SX REGOLAZIONE SPAZZ. BASAM. FSR SUPPORT
   437899 1 BOCCOLA CENTRAGGIO STAFFA SX SPAZZ. FSR BUSHING
   437900 1 PERNO SUPPORTO FOLLE SPAZZOLA CENTR. FSR PIN
   437902 1 SPAZZOLA CILINDRICA Ds=260 Ls=580 Df=136 Lf=585 PPL 1,1+0,7 CYLINDRICAL BRUSH Ds=260 Ls=580 Df=136 Lf=585 PPL 1,1+0,7
   438621 1 SPAZZOLA CILINDRICA Ds=260 Ls=580 Df=136 Lf=585 TAMPICO CYLINDRICAL BRUSH Ds=260 Ls=580 Df=136 Lf=585 TAMPICO
   438131 1 MOLLA A GAS CON SNODI ANG. 50N L=274 SPRING

10043415-AB

01CR-01 GROUP MAIN BRUSH



Pg. 8

10043418-AA

02CR-02 GROUP RIGHT SIDE BRUSH
GROUPE BROSSE A DROITE SIDE
GRUPO DE CEPILLO LATERAL DERECHO

410237
1

437875
1

437874
1

437873
1

434225
1408899

1

408403
1

415757
4

409154
4

436430
1

436585
1

436431
2

438589
2

223681
1

438443
1

409080
1

437876
1

409038
1

437872
1

408656
1

409085
1

409179
1

409181
1

408670
1

409040
1

437871
1

408698
1

202475
1

407645
1



Pg. 9

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   202475 1 MOLLA TRAZIONE 17,5x2,5x69 SPRING
↓   223682 1 PREM. MOTORID. SPAZZ. LAT. 90W 24V FSR GEARED MOTOR ASSEMBLY
↑   223681 1 GUAINA TERMORESTRINGENTE d=6,4 L=120 SHEATH
↑   436430 1 CONNETTORI AMP SUPERSEAL 1,5 282104-1 CONNECTOR FEMALE
↑   436431 2 CONTATTO MINI-MIC TAB 282404-1 CONTACT
↑   436585 1 SOFFIETTO AMP SUPERSEAL 880810-1 BELLOWS
↑   438443 1 MOTORIDUTTORE DX/SX - 90W 24V 65RPM GEARED MOTOR
↑   438589 2 GUARNIZIONE CONTATTO AMP 281934-3 ROSSO GASKET
   407645 1 VITE M5X16 UNI 5739 ZINC SCREW M5x10 UNI 7687 ZINC
   408403 1 CHIAVETTA 5x5x18 UNI 6604 KEY
   408656 1 VITE M6X50 TE UNI 5739 ZINC SCREW
   408670 1 VITE M8x20 UNI 5739 ZINC SCREW M8x20 UNI 5739 ZINC
   408698 1 VITE M8x100 TE UNI5737 FP ZINC SCREW
   408899 1 GRANO M5x10 EI UNI5927 DIN914 ISO4027 DOWEL
   409038 1 DADO M5x3,5 UNI 5589 ZINC LOCK NUT
   409040 1 DADO M6x5 UNI 5588 ZINC NUT
   409080 1 DADO M5x7 AUTOBL. UNI 7473 ZINC NYLOCK M5x7 UNI 7473 ZINC
   409085 1 DADO M8 UNI 7474 - ZINC NUT M8 UNI 7474 - ZINC
   409154 4 RONDELLA M5 UNI 1751 ZINC WASHER M5 UNI 1751 ZINC
   409179 1 RONDELLA D24 UNI 6593 ZINC WASHER D24 UNI 6593 ZINC
   409181 1 ROSETTA GROWER 8x13x2,2 ZINC LOCK WASHER
   410237 1 GALLETTO DI FISSAGGIO GB/48/FP M8 WING NUT
   415757 4 VITE M5X20 TCEI UNI 5931 ZINC SCREW
   434225 1 COLONNETTA M8-M6 SPAZZ.LATERALE CS700 STUD BOLT
   437871 1 STAFFA ROTAZIONE SPAZZOLA LATERALE FSR SUPPORT
   437872 1 SUPP. MOTORIDUTTORE SPAZZOLA LATER. FSR SUPPORT
   437873 1 FLANGIA TRAINO SPAZZOLA LATERALE FSR FLANGE
   437874 1 SPAZZ. LAT. PPLØ1 D=450 H=65 FUSTO D=200 SIDE BRUSH
   437875 1 BOCCOLA FISSAGGIO SPAZZOLA LATERALE FSR BUSHING
   437876 1 FUNE SOLLEVAMENTO SPAZZOLA LATERALE FSR CABLE

10043418-AA

02CR-02 GROUP RIGHT SIDE BRUSH



Pg. 10

10043424-AB

04CR-04 BODYWORK ASSEMBLY
GROUPE DE CARROSERIE
GRUPO CARROCERÍA

408928
3

439409
1

409834
1

439410
1

435421
2

439325
1

411495
1

436433
2

436257
1

435425
1

435420
2

415808
1

439408
1

439407
1

408788
4

439407
1

414732
1

409156
1

223134
1

223126
1

409819
3

408854
11

410275
6

409150
2

415755
2

408834
2

437870
1

410275
6

216691
1

219111
1

408660
2

409156
2

409040
2

409082
2

223128
2

408854
11

409151
8

437937
1

437931
1

223127
1438912

4



Pg. 11

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   216691 1 MICROINT. C/ROTEL STAGNO COMPLETO MICROSWITCH
   219111 1 STAFFETTA FERMA RELE' SOLLEV. MAN. MMG SUPPORT
   223126 1 PROFILO ASSOTECH A055 A56031 L=1800 GASKET
   223127 1 PROFILO ASSOTECH A055_S8240 L=1260 GASKET
   223128 2 GUARNIZIONE MOUSSE ADESIVA 15x15 L=130 GASKET
   223134 1 PROFILO ASSOTECH A055 A56031 L=1540 GASKET
↓   223940 1 PREM. PEDALE MARCIA MXR (CTS) PEDAL
↑   408788 4 VITE M4X12 TCEI UNI 5931 (8.8) ZINC SCREW
↑   408928 3 VITE M4x10 TPS UNI6109 A2 SCREW
↑   409156 1 RONDELLA D12 UNI 6592 ZINC WASHER  D12 UNI 6592 ZINC
↑   409834 1 TAPPO COPRIFORO DIAM.6,5 CAP
↑   411495 1 GUAINA TERMORESTRING. D.3,2 SHEATH
↑   414732 1 MOLLA COMPRES. D=11 d=8.6 L=60 FILO 1,2 SPRING
↑   415808 1 GRANO M4x8 UNI 5927 HEADLESS SCREW M4x8 UNI 5927
↑   435420 2 VITE M2X16 TCCI UNI 6107 INOX SCREW
↑   435421 2 DADO M2 UNI 5588 INOX NUT
↑   435425 1 MICROINTERRUTTORE STAGNO ABJ 2612609 MICROSWITCH
↑   436257 1 KIT CAVI PEDALE MXR PEDAL CABLE
↑   436433 2 GUARNIZIONE CONTATTO AMP 281934-2 GIALLO GASKET
↑   436882 1 PEDALE MXR - LEVA COMANDO SUPERIORE PEDAL
↑   439325 1 POTENZIOMETRO CTS 2,5 kOHM L=35 CTS POTENTIOMETER 2.5 kOHM L=35
↑   439407 1 PEDALE MARCIA - CORPO INFERIORE PEDAL - LOWER BODY
↑   439408 1 PEDALE MARCIA - LEVA COMANDO INFERIORE PEDAL - LEVER LOWER
↑   439409 1 PEDALE MARCIA - CORPO SUPERIORE PEDAL - UPPER BODY
↑   439410 1 STAFFA SUPP. POTENZ. CTS + MICRO PEDALE SUPPORT
   408660 2 VITE M6x40 UNI 5739 ZINC SCREW M6x40 UNI 5739 ZINC
   408834 2 VITE M3X20 UNI 7687 ZINC SCREW  M3X20 UNI 7687 ZINC
   408854 11 VITE M5X16 UNI EN ISO 704 SCREW M5X16 UNI EN ISO 704
   409040 2 DADO M6x5 UNI 5588 ZINC NUT
   409082 2 DADO M6 UNI 7474 ZINC NUT M6 UNI 7474 ZINC
   409150 2 ROSETTA 5X11X1 UNI 6592 ZINC WASHER M5 UNI 6592 ZINC
   409151 8 RONDELLA 5,5x15x1.5 UNI 6593 ZINC WASHER 5,5x15x1.5 UNI 6593 ZINC
   409156 2 RONDELLA D12 UNI 6592 ZINC WASHER  D12 UNI 6592 ZINC
   409819 3 BASETTA TC 142  PER FASCETTE SUPPORT TC 142
   410275 6 FASCETTA PLASTICA 3,6x140 BIANCA CLAMP
   415755 2 VITE M5x16 TCEI UNI 5931 ZINC SCREW
   437870 1 TELAIO FSR FRAME
   437931 1 GUARNIZIONE ADESIVA FORO ALTERNATORE FSR GASKET
   437937 1 CARTER COPERTURA FORO CASSONE FSR COVER
   438862 1 GUARNIZIONE ADESIVA 40 x 90 SP=2 GASKET
   438912 4 COLONNETTA CH10 - M8 - M6 L=130 STUD BOLT

10043424-AB

04CR-04 BODYWORK ASSEMBLY



Pg. 12

10043429-AA

05CR-05 STEERING SYSTEM GROUP
GROUPE DE PILOTAGE
GRUPO DIRECTIVO

408058
4

219113
2

409179
2

425828
2

409046
4

409090
1

437920
1

408715
1

203269
2

409191
1

416779
2

409499
2

415709
4

203269
2

409046
4 409179

2425828
2

416779
2

219113
2

415709
4

409499
2

408058
4

409246
1

409262
1

408909
6

409045
6

434728
1

409261
1

409297
1

438299
1

436577
1

408434
2

436591
1

408434
2

408334
1

436587
2

436586
2

408058
4

223145
1

429782
1

219552
1



Pg. 13

10043429-AA

05CR-05 STEERING SYSTEM GROUP
GROUPE DE PILOTAGE
GRUPO DIRECTIVO

409175
14

409085
6

415660
2

409754
1

436218
1

408623
2

409752
1

409175
14

408678
4

415661
1

415660
2

436230
1

409175
14

409085
6

411962
2

409046
4

436219
1

410277
3

408848
3

409819
3

436215
1

222359
1

436256
1

411947
1

436224
1

409175
14

409181
4

408674
4



Pg. 14

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   203269 2 COLONNETTA PER GIUNTO STUD BOLT
↓   210516 1 INT. A CHIAVE COMPLETO (ELFI D.22) KEY
↑   409246 1 CONTATTO PER INTERRUTTORE A CHIAVE CONTACT FOR SWITCH
↑↓   409261 1 INTERRUTTORE CON CHIAVI SWITCH WITH KEY
↑↑   409261 1 CORPO INTERRUTTORE A CHIAVE SWITCH BODY
↑↑   409297 1 CHIAVE INTERRUTTORE KEY
↑   409262 1 FLANGIA PER INTERRUTTORE A CHIAVE FLANGE
   219113 2 LEVA INTERNA SOLLEVAMENTO MR LEVER
   219552 1 TUBO FLEX SOFF.STERZO MMG L=50 (NERO) BELLOWS
   222359 1 PREM. RUOTA ANTERIORE MXR FRONT WHEEL
   223145 1 PREM. VOLANTE FSR STEERING WHEEL
   408058 4 BOCCOLA LAMEL. Ø18 x ø16 x H12 COLL. Ø24 BUSHING
   408334 1 SEEGER I42 UNI 7437 SEEGER RING
   408434 2 CUSCINETTO 6004 2RS 42x20x12 BEARING
   408623 2 VITE M8x25 TTQST UNI 5732 SCREW
   408674 4 VITE M8x25 UNI 5739 ZINC SCREW M8x25 UNI 5739 ZINC
   408678 4 VITE M8X35 TE UNI 5739 ZINC SCREW
   408715 1 VITE M10x40 TE UNI 5739 (8.8) SCREW
   408848 3 VITE M5X10 UNI 7687 AISI SCREW M5X10 UNI 7687 AISI
   408909 6 GRANO M6x16 EI UNI 5929 ZINC DOWEL
   409045 6 DADO M6x3 UNI 5590 A2 NUT
   409046 4 DADO M8x6,5 UNI 5588 ZINC NUT M8x6,5 UNI 5588 ZINC
   409085 6 DADO M8 UNI 7474 - ZINC NUT M8 UNI 7474 - ZINC
   409090 1 DADO M10 UNI 7474 ZINC LOCK NUT M10 UNI 7474 ZINC
   409175 14 RONDELLA D17 UNI 6592 ZINC. WASHER D17 UNI 6592 ZINC.
   409179 2 RONDELLA D24 UNI 6593 ZINC WASHER D24 UNI 6593 ZINC
   409181 4 ROSETTA GROWER 8x13x2,2 ZINC LOCK WASHER
   409191 1 RONDELLA D21 UNI 6592 ZINC WASHER D21 UNI 6592 ZINC
   409499 2 MICRO 16A 3x22 LEVA CORTA MICROSWITCH
   409752 1 PRESSACAVO PG 13-250 FAIR-LEAD
   409754 1 DADO 1/2 GRIGIO x PRESSACAVO NUT
   409819 3 BASETTA TC 142  PER FASCETTE SUPPORT TC 142
   410277 3 FASCETTA PLASTICA 4.5X200 PLASTIC TIE 4.5X200
   411947 1 GIUNTO CATENA DA 3/8 JOINT CHAIN
   411962 2 GRANO M8x40 UNI 5923 ZINC. DOWEL M8x40 UNI 5923 ZINC.
   415660 2 FLANGIA BPFL 205 PER SUPP. FLANGE
   415661 1 CUSCINETTO SB 205 CON BLOCC BEARING
   415709 4 VITE M3X16 TE UNI 5739 INOX A2 SCREW
   416779 2 VITE M8x35 TBEI ISO 7380 ZINC SCREW
   425828 2 VITE M8x20 TBEI ISO 7380 A2 SCREW

10043429-AA

05CR-05 STEERING SYSTEM GROUP



Pg. 15

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   429782 1 CENTRAGGIO SOFFIETTO MG COLLAR
   434728 1 GIUNTO CARDANICO D=37 d=18 CON FORO=11 UNIVERSAL JOINT
   436215 1 ALBERO INF.STERZO MXR L=547 D=22-18 Z=13 SHAFT
   436218 1 STAFFA GUIDA CAVO PIANTONE MXR SUPPORT
   436219 1 STAFFA TENDI CATENA MXR SUPPORT
   436224 1 DISTANZIALE D=65 d=50,2 S=5 S235 SPACER
   436230 1 BOCCOLA D=35-25 d=22 S=31 NYLON BUSHING
   436256 1 CATENA A RULLI ISO 06B - 3/8" - 49 PASSI CHAIN
   436577 1 PIANTONE STERZO MXR RAL 7016 STEERING COLUMN
   436586 2 LEVA COMANDO BASAMENTO-TERGI MXR LEVER
   436587 2 MANOPOLA LEVA COMANDO BASAM.-TERGI MXR KNOB
   436591 1 DISTANZIALE D=41,5 d=34 S=6 SPACER
   437920 1 GUIDA FUNI SPAZZOLE LATERALI FSR SUPPORT
   438299 1 CAPPUCCIO COPRICHIAVE PROTECTION CAP

10043429-AA

05CR-05 STEERING SYSTEM GROUP



Pg. 16

10043432-AA

05ACR-05A STEERING WHEEL ASSEMBLY
ENSEMBLE VOLANT
MONTAJE EL VOLANTE

410277
1

436272
1

436271
1

415866
20

436216
1

415755
4

436206
4

436208
1

436267
1

409147
7

415866
20410274

1

415866
20

436393
1

436210
1

437922
1

437921
1

436270
1



Pg. 17

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   409147 7 ROSETTA 4x10x1 NYLON WASHER
   410274 1 FASCETTA PLASTICA 2.5x98 CLAMP
   410277 1 FASCETTA PLASTICA 4.5X200 PLASTIC TIE 4.5X200
   415755 4 VITE M5x16 TCEI UNI 5931 ZINC SCREW
   415866 20 VITE D.2,9X9,5 AUTOF. DIN 7981 ZINC SCREW
   436206 4 GHIERA SIGILLANTE MEC 1UW VOLANTE MXR GASKET
   436208 1 CAPPUCCIO GRIGIO RAL7004 MEC1US03 CLAXSO CAP
   436210 1 CAPPUCCIO GRIGIO RAL7004 MEC1US03 RETRO CAP
   436216 1 ALBERO SUP. STERZO MXR L=105 FLANG.60x40 SHAFT
   436267 1 TASTIERA 7CFCT000 MXR-IMX CHECK CARD CONTROLS
   436270 1 GUSCIO SUPERIORE VOLANTE MXR+VETRINO STEERING WHEEL
   436271 1 GUSCIO INFERIORE VOLANTE MXR STEERING WHEEL
   436272 1 PIASTRA INTERNA VOLANTE MXR PLAQUE
   436393 1 SUPPORTO AD OCCHIELLO D=4,1  5461E SUPPORT D=4,1  5461E
   437921 1 CAPPUCCIO GRIGIO RAL7004 MEC1US03 SQUOTI CAP
   437922 1 CAPPUCCIO GRIGIO RAL7004 MEC1US03 NO.VEN CAP

10043432-AA

05ACR-05A STEERING WHEEL ASSEMBLY



Pg. 18

10035207-AA

05BCR-05B FRONT WHEEL GROUP
GROUPE DE ROUE AVANT
GRUPO DE LA RUEDA DELANTERA

210071
2

436222
1

408675
2

409187
2

400167
2

210071
2

408675
2

409187
2

400167
2

436221
1

436128
1

436142
1

408450
2

408450
2

436220
1

408838
3

436141
1

408798
6



Pg. 19

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   210071 2 DISTANZIALE D=27 d=20 S=8 AVP SPACER
   400167 2 RONDELLA 8,2x32x4 WASHER
   408450 2 CUSCINETTO 6010 2RS 50x80x16 BEARING
   408675 2 VITE M8x25 TE UNI5739 A2 SCREW
   408798 6 VITE M6x30 TCEI UNI 5931 ZINC SCREW
   408838 3 VITE M3x10 UNI 7687 ZINC SCREW M3x10 UNI 7687 ZINC
   409187 2 ROSETTA GROWER 8x13x2,2 A2 WASHER
   436128 1 SUPPORTO INFERIORE RUOTA ANTERIORE MXR SUPPORT WHEELS
   436141 1 CAMMA RUOTA ANTERIORE MXR CAM
   436142 1 SUPP. PORTA CUSCINETTO + CORONA 42 DENTI BEARING SUPPORT
   436220 1 SUPPORTO RUOTA ANTERIORE D=50-65 H=41 SUPPORT WHEELS
   436221 1 ALBERO RUOTA ANTERIORE D=20 L=83,5 SHAFT
   436222 1 RUOTA D=175 d=20 S=60 CON CUSCINETTI WHEEL

10035207-AA

05BCR-05B FRONT WHEEL GROUP



Pg. 20

10043435-AB

06CR-06 TRACTION MOTOR GROUP
GROUPE DE MOTEUR DE TRACTION
GRUPO TRACCIÓN MOTOR

408626
5

415663
6

415662
3

415663
6

409175
4

409085
6

457280
2

408798
4

210488
1

410275
1

436411
1

436413
2

436262
1

436585
1

436433
2

436431
2

436430
1

408822
2

409341
2

210489
1

408435
1

210119
2

426460
2

454158
2

409389
2

409212
2

408623
1

415663
6

415662
3

426965
4

223680
1

409085
6

214741
1

408626
5

415663
6

415662
3

415663
6

409085
6

409175
4

426460
2

210119
2

409212
2

454158
2

409389
2



Pg. 21

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   210119 2 DISTANZIALE D=33-28,5 d=20,5 S=5,5 AVP SPACER
   210488 1 SUPPORTO CUSCINETTO SUP. LAVORATO  HS50 BEARING SUPPORT
   210489 1 SUPPORTO CUSCINETTO INF. LAVORATO  HS50 BEARING SUPPORT
   214741 1 CATENA NR.17 INOX - L=135 - 7 ANELLI CHAIN
↓   222454 1 MOTORID. 24V 300W 115G 18A EL.FRE.+MOLEX GEARED MOTOR ASSEMBLY
↑   436262 1 MOTORID. 24V 300W 115G 18A ELETTROFRENO GEARED MOTOR
↑   436411 1 CONNETTORE MOLEX MX150L FEM. 19433-0013 CONNECTOR MOLEX MX150L 19433-0013
↑   436413 2 TERMINAL MOLEX MX150L MAS. 19431-0001 PIN MOLEX MX150L 19431-0001
↑   436430 1 CONNETTORI AMP SUPERSEAL 1,5 282104-1 CONNECTOR FEMALE
↑   436431 2 CONTATTO MINI-MIC TAB 282404-1 CONTACT
↑   436433 2 GUARNIZIONE CONTATTO AMP 281934-2 GIALLO GASKET
↑   436585 1 SOFFIETTO AMP SUPERSEAL 880810-1 BELLOWS
   223680 1 GUAINA TERMORESTRING. D.12,7 NERA L=80 SHEATH
   408435 1 CUSCINETTO SF 6204 D=47 d=20 S=14 BEARING
   408623 1 VITE M8x25 TTQST UNI 5732 SCREW
   408626 5 VITE M8x20 TTQST UNI 5732 ZINC SCREW
   408798 4 VITE M6x30 TCEI UNI 5931 ZINC SCREW
   408822 2 VITE M8X80 TCCE UNI 5931 (8.8) ZINC SCREW
   409085 6 DADO M8 UNI 7474 - ZINC NUT M8 UNI 7474 - ZINC
   409175 4 RONDELLA D17 UNI 6592 ZINC. WASHER D17 UNI 6592 ZINC.
   409212 2 RONDELLA D14 UNI 6592 INOX WASHER
   409341 2 RONDELLA ZIGRINATA 8x13 SCHNOR WASHER 8x13
   409389 2 COPIGLIA  D 2,5 X 25 UNI 1336. SPLIT PIN
   410275 1 FASCETTA PLASTICA 3,6x140 BIANCA CLAMP
   415662 3 CUSCINETTO SB 204 CON BLOCC. PER SUPP. BEARING
   415663 6 FLANGIA BPFL 204 PER SUPPORTO FLANGE
   426460 2 RUOTA D=225 S=65 RES 46225A06 WHEEL
   426965 4 SPESSORE RAM 8x14x0.5 SHIM
   454158 2 DADO A INTAGLI M14x1,5 DIN 937 ZINC STUD
   457280 2 SEMIASSE DX MXL DADO+COPIGLIA AXLE SHAFT

10043435-AB

06CR-06 TRACTION MOTOR GROUP



Pg. 22

10043439-AA

08CR-08 WASTE COLLECTION BOX GROUP
GROUPE DE BOÎTES DE COLLECTE DE DÉCHETS
GRUPO DE CAJAS DE RECOGIDA DE RESIDUOS

438468
1

437904
6

414313
3

437904
6

438449
2

408848
4

438107
1

408698
2

409185
2

414313
3

437904
6

409087
2

409177
2

438099
1

415747
2

438103
2



Pg. 23

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   408698 2 VITE M8x100 TE UNI5737 FP ZINC SCREW
   408848 4 VITE M5X10 UNI 7687 AISI SCREW M5X10 UNI 7687 AISI
   409087 2 DADO M8 AUTOBL. UNI 7474 INOX BASSO LOCK NUT
   409177 2 ROSETTA 8x17x1.6  UNI 6592 AISI WASHER 8x17x1.6  UNI 6592 AISI
   409185 2 ROSETTA 9x24x2,5 UNI 6593 A2 WASHER
   414313 3 RUOTA D.100x35 - 45 PM55 WHEEL
   415747 2 VITE M4X10 TSBTC UNI 7689 A2 SCREW
   437904 6 BOCCOLA D=25-12 d=8 S=23 S235 BUSHING
   438099 1 MANIGLIA CASSETTO RIFIUTI FSR HANDLE
   438103 2 RONDELLA SPECIALE D=40 d=4,5 S=3 SVASATA SPECIAL WASHER
   438107 1 CASSETTO RIFIUTI FSR HOPPER
   438449 2 STAFFA SUPP. RUOTINA CASSETTO RIF. FSR SUPPORT
   438468 1 PERNO TONDO D=8 L=89 PIN

10043439-AA

08CR-08 WASTE COLLECTION BOX GROUP



Pg. 24

10043440-AB

09CR-09 BODYWORK GROUP
GROUPE CARROSSERIE
GRUPO CARROCERÍA

436137
1

400250
25

408516
12

438434
1 415866

4

438427
2

438435
1

418275
14

409179
14

409085
5

436145
1

430184
2

408922
2

425622
2

204947
2

441772
1

400250
25

408516
12

438425
1

409162
4

415953
4

415248
2

408890
8

400250
25

415802
5

400250
25

438930
5

408516
12

400250
25

410275
7

408877
2

409819
3

415860
2

437904
2

438423
2

438424
1

427113
3

415778
3415750

2

409175
2 422390

2

438416
1

409166
2

438451
2

436362
3

408024
3

438415
1

409175
2

415750
2

415778
3

427113
3



Pg. 25

10043440-AB

09CR-09 BODYWORK GROUP
GROUPE CARROSSERIE
GRUPO CARROCERÍA

408516
12

400250
25

438420
1

415755
10

409150
8

434159
2

438831
5

409179
14

409181
10

408678
5

438428
1

415778
3

427113
3

405904
2

408670
5

409181
10

409179
14

438830
5

438467
1

415755
10

409085
5

418275
14

438452
3

410275
7

410327
1

438466
1

416073
2

408869
2

410275
7

409503
1

434201
1

438465
1



Pg. 26

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

↓   222366 1 PREM. MUSETTO MXR INSTRUMENT BOARD ASSEMBLY
↑   204947 2 RONDELLA 6x18x2 SVASATA WASHER
↑   408922 2 VITE M3x10 TPS UNI 6109 A2 SCREW
↑   425622 2 VITE AUT. 4.2X16 TSPTC - RAPID-FIX - A2 SCREW
↑   430184 2 MAGNETE D15 x d3 x 3 F=3 Kg MAGNET
↑   436137 1 MUSETTO MXR STEERING COLUMN COVER
↑   436145 1 CASSETTO MUSETTO MXR RAL 7016 STEERING COLUMN BOX
↑   441772 1 TAPPO COPERTURA FORO RFID RAL 7016 COVER
   400250 25 RONDELLA D=5X20 SPECIAL WASHER D=5X20
   405904 2 GUARNIZIONE ADESIVA d=9 D=30 Sp=2 GASKET
   408024 3 BOCCOLA PUNTELLO COFANO BUSHING
   408516 12 VITE M5x16 TSCTC UNI 7689 ZINC SCREW
   408670 5 VITE M8x20 UNI 5739 ZINC SCREW M8x20 UNI 5739 ZINC
   408678 5 VITE M8X35 TE UNI 5739 ZINC SCREW
   408854 1 VITE M5X16 UNI EN ISO 704 SCREW M5X16 UNI EN ISO 704
   408869 2 VITE D.3,5x13 TCTC AUTOF. UNI 6954 A2 SCREW
   408877 2 VITE D.4,2x13 AUTOF. NICH UNI 6954 SCREW
   408890 8 VITE D.4,8X16 TSPTC AUTOF.DIN7982 NIC SCREW
   409085 5 DADO M8 UNI 7474 - ZINC NUT M8 UNI 7474 - ZINC
   409150 8 ROSETTA 5X11X1 UNI 6592 ZINC WASHER M5 UNI 6592 ZINC
   409162 4 ROSETTA 6,5x24x2 UNI 6593 ZINC WASHER 6,5x24x2 UNI 6593 ZINC
   409166 2 ROSETTA PVC 6x30x3 NERA WASHER
   409175 2 RONDELLA D17 UNI 6592 ZINC. WASHER D17 UNI 6592 ZINC.
   409179 14 RONDELLA D24 UNI 6593 ZINC WASHER D24 UNI 6593 ZINC
   409181 10 ROSETTA GROWER 8x13x2,2 ZINC LOCK WASHER
   409503 1 MICROINT. PER SEDILE MICROSWITCH
   409819 3 BASETTA TC 142  PER FASCETTE SUPPORT TC 142
   410275 7 FASCETTA PLASTICA 3,6x140 BIANCA CLAMP
   410327 1 BASETTA ADES. FISSA FASCETTE ABM 25-A-C SUPPORT PLATE
   415248 2 SOTTOFONDO BATTERIA FS50 BATTERY BASE
   415750 2 VITE M5X12 TSPTC UNI 7688 (4.8) ZINC. SCREW
   415755 10 VITE M5x16 TCEI UNI 5931 ZINC SCREW
   415778 3 VITE M4X12 TCTC UNI 7687 INOX A2 SCREW
   415802 5 VITE M5x25 TSPTC UNI 7688 ZINC SCREW
   415860 2 VITE 8X30 ISO 7380 ZINC. TCBEI SCREW
   415866 4 VITE D.2,9X9,5 AUTOF. DIN 7981 ZINC SCREW
   415953 4 RIVETTO ALLUM. GRAF. 4.8X16 RIVET
   416073 2 BASETTA FISSACAVO BIANCA SUPPORT PLATE
   418275 14 VITE AUTOF. 4,2x13 SCREW 4,2x13
   422390 2 TAPPO COPRIMOZZO G48 PER RUOTA GENIE COVER

10043440-AB

09CR-09 BODYWORK GROUP



Pg. 27

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   427113 3 MAGNETE Ø25 x Ø5 x 8 - 17 kg (SM09.2585) MAGNET
   434159 2 CERNIERA ELESA FORI ASOLATI - CFA-SL-HV HINGE CFA-SL-HV
   434201 1 GOMMA LUBRITENE 160 x 140 SP=3 RUBBER
   436362 3 GRANO M5X35 EI UNI 5929 DOWEL
   437904 2 BOCCOLA D=25-12 d=8 S=23 S235 BUSHING
   438415 1 CARTER LATERALE DESTRO FSR COVER RIGHT
   438416 1 CARTER LATERALE SINISTRO FSR COVER LEFT
   438420 1 STAFFA SUPPORTO COFANO FSR SUPPORT
   438423 2 MANIGLIA CHIUSURA CASSETTO RIFIUTI FSR HANDLE
   438424 1 CARROZZERIA INFERIORE FSR B LOWER BODY
   438425 1 PEDANA FSR BOTTOM PLATE
   438427 2 FANALI A LED 24V - 142x23,5x10 + FASTON HEAD LED LIGHT
   438428 1 ASTA SUPPORTO COFANO FSR ROD
   438434 1 GRIGLIA FRONTALE DESTRA SUPPORTO LED SUPPORT
   438435 1 GRIGLIA FRONTALE SINISTRA SUPPORTO LED SUPPORT
   438451 2 VITE M6X130 TE UNI 5737 DIN 931 8.8 ZINC SCREW
   438452 3 GRIGLIA ARIA POSTERIORE FSR AIR GRILLE
   438465 1 SEDILE FSR SEAT
   438466 1 CARROZZERIA SUPERIORE FSR RAL 5012 COVER
   438467 1 SUPPORTO ROTAZIONE ASTA COFANO FSR SUPPORT
   438830 5 DISTANZIALE D=11 d=9 S=5,5 OTTONE SPACER
   438831 5 DISTANZIALE D=11 d=9 S=21,5 OTTONE SPACER
   438930 5 DISTANZIALE D=30 d=15 S=8 NYLON SPACER

10043440-AB

09CR-09 BODYWORK GROUP



Pg. 28

10043450-AA

10CR-10 FLAP CONTROL ASSEMBLY
GROUPE COMMANDE DES FLAP
GRUPO MANDO

408678
1

409179
2

437906
1

436882
1

408928
3

437908
1

415637
2

409179
2

409085
1

409080
6

204275
1

409150
8

407645
2

409150
8

409080
6

408616
4

408113
1

437910
1

415637
2

438293
1



Pg. 29

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   204275 1 PREMIGOMMA FLAP ANTERIORE RAL 7016 BLADE
   407645 2 VITE M5X16 UNI 5739 ZINC SCREW M5x10 UNI 7687 ZINC
   408113 1 MOLLA 10x1,1x55 SPRING
   408616 4 VITE M5x20 TTQST UNI 5732 ZINC SCREW
   408678 1 VITE M8X35 TE UNI 5739 ZINC SCREW
   408928 3 VITE M4x10 TPS UNI6109 A2 SCREW
   409080 6 DADO M5x7 AUTOBL. UNI 7473 ZINC NYLOCK M5x7 UNI 7473 ZINC
   409085 1 DADO M8 UNI 7474 - ZINC NUT M8 UNI 7474 - ZINC
   409150 8 ROSETTA 5X11X1 UNI 6592 ZINC WASHER M5 UNI 6592 ZINC
   409179 2 RONDELLA D24 UNI 6593 ZINC WASHER D24 UNI 6593 ZINC
   415637 2 ANELLO EL. RAD. 5 DIN 6799 STOP RING
   436882 1 PEDALE MXR - LEVA COMANDO SUPERIORE PEDAL
   437906 1 BOCCOLA D=CH25-15 d=M8 S=17,2 S235 BUSHING
   437907 1 PEDALE FLAP ANTERIORE FSR PEDAL
   437908 1 ASTA COMANDO FLAP ANTERIORE FSR ROD
   437910 1 SUPPORTO FLAP ANTERIORE FSR SUPPORT
   438293 1 GOMMA FLAP ANTERIORE FSR FLAP FRONT RUBBER

10043450-AA

10CR-10 FLAP CONTROL ASSEMBLY



Pg. 30

10043456-AB

11CR-11 FILTER PANEL ASSEMBLY
GROUPE PANNEAU FILTRE
GRUPO FILTRO PANEL

409082
4

409156
4

454040
1

410276
1

223681
1

436585
1

438589
2

436431
2

436430
1

410275
2

437911
1 408620

4

410237
4

409181
4

409179
4

437912
1

411675
1

411676
1



Pg. 31

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

↓   230845 1 PREM.VIBROSC.24V 100W 6500G IP54 FILTERSHAKER + CONNECTOR
↑   223681 1 GUAINA TERMORESTRINGENTE d=6,4 L=120 SHEATH
↑   410276 1 FASCETTA PLASTICA 4.5X360 CLAMP
↑   436430 1 CONNETTORI AMP SUPERSEAL 1,5 282104-1 CONNECTOR FEMALE
↑   436431 2 CONTATTO MINI-MIC TAB 282404-1 CONTACT
↑   436585 1 SOFFIETTO AMP SUPERSEAL 880810-1 BELLOWS
↑   438589 2 GUARNIZIONE CONTATTO AMP 281934-3 ROSSO GASKET
↑   454040 1 VIBROSCUOTITORE 24V 100W 6500G IP54 FILTERSHAKER
   408620 4 VITE M6X20 UNI 5732 ZINC SCREW M6X20 UNI 5732 ZINC
   409082 4 DADO M6 UNI 7474 ZINC NUT M6 UNI 7474 ZINC
   409156 4 RONDELLA D12 UNI 6592 ZINC WASHER  D12 UNI 6592 ZINC
   409179 4 RONDELLA D24 UNI 6593 ZINC WASHER D24 UNI 6593 ZINC
   409181 4 ROSETTA GROWER 8x13x2,2 ZINC LOCK WASHER
   410237 4 GALLETTO DI FISSAGGIO GB/48/FP M8 WING NUT
   410275 2 FASCETTA PLASTICA 3,6x140 BIANCA CLAMP
   411675 1 FILTRO ARIA PAN. 505x305x50 FILTER AIR
   411676 1 FILTRO ARIA PAN. 505x305x50 POLIESTERE D FILTER AIR
   437911 1 SUPPORTO SCUOTIFILTRO FSR SUPPORT
   437912 1 STAFFA BLOCCAGGIO FILTRO FSR SUPPORT

10043456-AB

11CR-11 FILTER PANEL ASSEMBLY



Pg. 32

10043466-AA

12CR-12 SUCTION GROUP
UNITÉ D'ASPIRATION
UNIDAD DE SUCCIÓN

437919
1

409156
16

409164
17

407663
16

410271
2

409156
16

409164
17

407663
16

409162
5

410232
4

409156
16

409164
17

407663
16

408403
1

437917
1

416388
1

411835
1

409162
5

409164
17

408651
1

416448
4

437918
1

409156
16

409164
17

407663
16

410275
1 438920

1
436411

1

436413
2

223684
1

407716
1



Pg. 33

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

↓   223685 1 MOTORE MP80S/2 24V 2300G 400W + CONNETT. MOTOR + CONNECTOR
↑   223684 1 TUBO CORUGATO POLYFLEX D=8,5 L=300 PIPE
↑   407716 1 MOTORE MP80S/2 24V 2300G 400W CH MOTOR
↑   436411 1 CONNETTORE MOLEX MX150L FEM. 19433-0013 CONNECTOR MOLEX MX150L 19433-0013
↑   436413 2 TERMINAL MOLEX MX150L MAS. 19431-0001 PIN MOLEX MX150L 19431-0001
   407663 16 VITE M6x16 TE UNI 5739 ZINC SCREW M6x16 TE UNI 5739 ZINC
   408403 1 CHIAVETTA 5x5x18 UNI 6604 KEY
   408651 1 VITE M6x35 TE UNI 5739 ZINC SCREW
   409156 16 RONDELLA D12 UNI 6592 ZINC WASHER  D12 UNI 6592 ZINC
   409162 5 ROSETTA 6,5x24x2 UNI 6593 ZINC WASHER 6,5x24x2 UNI 6593 ZINC
   409164 17 RONDELLA D11,8 UNI 1751 ZINC WASHER D11,8 UNI 1751 ZINC
   410232 4 GALLETTO M6X34 PASSANTE WING NUT
   410271 2 MANIGLIA MT105 M6 HANDLE
   410275 1 FASCETTA PLASTICA 3,6x140 BIANCA CLAMP
   411835 1 RONDELLA FISSAGGIO VENTILATORE SPECIAL WASHER
   416388 1 VENTOLA ASPIRAZIONE D.230 GRIGIA FAN
   416448 4 COLONNETTA CH13 M6 L=48 AVP STUD BOLT
   437917 1 MOZZO VENTILATORE FSR FAN HUB
   437918 1 PIASTRA SUPPORTO MOTORE VENTILATORE FSR PLAQUE
   437919 1 PIASTRA SUPPORTO GRUPPO VENTILATORE FSR PLAQUE
   438920 1 CLIP CON DIST. E BLOCCO SLCSE2-500-3-01 CLIP MOUNTING

10043466-AA

12CR-12 SUCTION GROUP



Pg. 34

10043473-AA

13CR-13 ELECTRIC COMPONENTS ASSEMBLY
GROUPE COMPOSANTS ELECTRIQUES
GRUPO COMPONENTES ELÉCTRICOS

436144
1

408516
4

400250
4

436136
1

436144
1

408846
4

417982
4

438767
1

416781
3

409151
3

436205
1

438471
1

409151
3

416781
3

438932
4

438820
1

437945
1



Pg. 35

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   400250 4 RONDELLA D=5X20 SPECIAL WASHER D=5X20
   408516 4 VITE M5x16 TSCTC UNI 7689 ZINC SCREW
   408846 4 VITE M4X16 UNI 7687 ZINC SCREW M4X16 UNI 7687 ZINC
   409151 3 RONDELLA 5,5x15x1.5 UNI 6593 ZINC WASHER 5,5x15x1.5 UNI 6593 ZINC
   416781 3 DADO M5X5 UNI 7473 ZINC NUT M5X5 UNI 7473 ZINC
   417982 4 RONDELLA D.4,3x9 DENT.INT/E UNI 8842 ZNT WASHER
   436136 1 CARTER IMPIANTO ELETTRICO MXR COVER
   436144 1 PULSANTE EMERGENZA ED80 EMERGENCY STOP
   436205 1 STAFFA SUPPORTO SCHEDA POTENZA MXR SUPPORT
   437945 1 SLOT CONTROLLO ATTUATORI 10A ACTUATORS PCB
   438471 1 CAVO PONTE BATT. FUSIB. 80A+MORS. L=600 CABLE
   438767 1 SCHEDA FUNZIONI 7CFCP001 CONTROL CARD
   438820 1 LINEA ALIMENTAZIONE FSR B CABLE
   438932 4 VITE TRUCIOLARE Ø4x40 TCTC DIN 7505-B SCREW

10043473-AA

13CR-13 ELECTRIC COMPONENTS ASSEMBLY



Pg. 36

10043488-AA

18CR-18 OPTIONAL GROUP FLASHING
GROUPE OPTION CLIGNOTANT
GRUPO OPCIONAL INTERMITENTE

438514
1

415897
3

409141
3

408833
3

416068
1



Pg. 37

_ TECHNICAL
NEWS

SERIAL
NUMBER CODICE QTÀ DESCRIZIONE DESCRIPTION

   408833 3 VITE M3X16 TCTC UNI 7687 A2 SCREW
   409141 3 ROSETTA 3X12X0,8 INOX WASHER
   415897 3 DADO M3 UNI 7474 AISI NUT M3 UNI 7474 AISI
   416068 1 LAMPEGGIANTE CTL A 600 24V WINKING LIGHT
   438514 1 KIT CAVI LAMPEGGIANTE FSR CABLE

10043488-AA

18CR-18 OPTIONAL GROUP FLASHING



10131443-AA

16CR-16 GRUPPO ETICHETTE TRIDENT SW24R 
GROUP DECAL

Pg. 38

414087

438495428291

459608





HILLYARD INDUSTRIES - PO Box 909 - St.Joseph, Missouri 64502-0909 U.S.A. - Telephone: 816-233-1321 - www.hillyard.com

http://hillyard.com

	SUMMARY
	GROUP MAIN BRUSH
	GROUP RIGHT SIDE BRUSH
	BODYWORK ASSEMBLY
	STEERING SYSTEM GROUP
	STEERING WHEEL ASSEMBLY
	FRONT WHEEL PREASSEMBLY

	TRACTION MOTOR GROUP (VER. B)
	GROUP OF WASTE COLLECTION BOX
	BODY GROUP (VER. RAL7016 + RAL5012)
	FLAP CONTROL ASSEMBLY
	FILTER PANEL ASSEMBLY
	SUCTION MOTOR ASSEMBLY
	ELECTRIC COMPONENTS ASSEMBLY (VER. B RAL7016)
	FLASH GROUP
	SOMMAIRE
	GROUPE BROSSE PRINCIPALE
	GROUPE BROSSE A DROITE SIDE
	GROUPE DE CARROSERIE
	GROUPE DE PILOTAGE
	ENSEMBLE VOLANT
	PRÉMONTAGE DE ROUE AVANT

	GROUPE DE MOTEUR DE TRACTION (VER. B)
	GROUPE DE BOÎTE DE COLLECTE DES DÉCHETS
	GROUPE DU CORPS (VER. RAL7016 + RAL5012)
	GROUPE COMMANDE DES FLAP
	GROUPE PANNEAU FILTRE
	GROUPE MOTEUR DASPIRATION
	GROUPE COMPOSANTS ELECTRIQUES (VER. B RAL7016)
	GROUPE FLASH
	ÍNDICE
	GRUPO DEL CEPILLO
	GRUPO DE CEPILLO LATERAL DERECHO
	GRUPO CARROCERÍA
	GRUPO DIRECTIVO
	MONTAJE EL VOLANTE
	PREMONTAJE DE LA RUEDA DELANTERA

	GRUPO TRACCIÓN MOTOR (VER. B)
	GRUPO DE CAJA DE RECOGIDA DE RESIDUOS
	CUERPO DE GRUPO (VER. RAL7016 + RAL5012)
	GRUPO MANDO FLAP
	GRUPO FILTRO PANEL
	GRUPO MOTOR SUCCION
	GRUPO COMPONENTES ELÉCTRICOS (VER. B RAL7016)
	GRUPO DE FLASH

